
Bulgarian Chemical Communications, Volume 49, Number 2, (pp. 455 – 468) 2017 

455 

Evaluating the performance of decision-making units using hybrid neural network 
model for predicting the performance and data envelopment analysis approach Case 

study: Khuzestan steel company treatment plant 
4avidJ A.H., 3ehrganM.R. M, *2assaniA.H. H, 1ahbariR.K 

1- Department of Environmental Science, Faculty of Environment and Energy, Tehran Science and Research Branch, 
Islamic Azad University, Tehran, Iran 

2- Department of Environmental Engineering, Faculty of Environment and Energy, Tehran Science and Research 
Branch, Islamic Azad University, Tehran, Iran  

3- Department of Management, University of Tehran, Iran 
[...]
important, some quantitative studies have been 
conducted in this regard using numerous scientific 
and mathematical techniques and have had a good 
feedback [4]. 

To reach this goal, it is necessary to, first, 
evaluate and analyze the performance of the 
treatment systems and then identify the units that 
are not efficient, determine the causes of their 
inefficiency and try to remove them. Many methods 
for measuring efficiency have been proposed in the 
research literature, but in comparison to other 
models, DEA is a better method for organizing and 
analyzing the data, because it allows for changes in 
efficiency over time and requires no assumptions 
about efficiency limit [5]. Therefore, DEA has been * To whom all correspondence should be sent: 

E-mail: ahh1346@gmail.com 
 2017 Bulgarian Academy of Sciences,  Union of Chemists in Bulgaria 



K. Rahbari et al.: Evaluating the performance of decision-making units using hybrid neural network model for predicting …  

456 

used more than any other method for evaluating the 
performance and is a suitable technique for 
comparing the units in terms of efficiency. 
However, the efficiency limit obtained from DEA 
is sensitive to statistical turbulence and outlying 
data caused by measurement errors or any external 
factor and statistical turbulence or outlying data 
may shift the efficiency limit and deviate the 
analysis results [6]. Therefore, caution should be 
taken in using DEA to evaluate the performance of 
other decision-making units (DMU). Thus, recently 
Artificial Neural Networks have been used as a 
suitable alternative for estimation of efficiency 
limits for decision-making, because due to their 
learning ability and generalizability, the 
performance of neural networks is such that they 
are more resistant to outlying data and turbulence 
caused by inaccurate measurement [7]. 

In 2011, Salgado et al., in a research entitled 
Evaluation of Efficiency of Wastewater Treatment 
Plants using Data Envelopment Analysis (DEA) 
Method, studied modern technologies for 
comparing the efficiency of wastewater treatment 
technologies. In order to calculate technological 
economic efficiency and Technological Gap Ratios 
(TGRs) of WasteWater Treatment Plants 
(WWTPs), a heterogeneous technological factor 
was used. This model included four alternative 
technologies: activated sludge, aerated lagoon, 
trickling filter and biological rotation. The results 
showed that the mean efficiency was relatively high 
and uniform across various technologies. 
Furthermore, analysis of the calculation of 
technological economic efficiency and 
technological gap ratios (TGRs) indicates that 
optimal technological economic efficiency for 
WWTPs is using activated sludge and basically, it 
could be stated that activated sludge is more 
efficient compared to other technologies [8]. 

Nasr (2012) used an artificial neural networks 
method to study the reduction of efficiency costs in 
a treatment plant in Egypt. In this study, the data 
including input Total Suspended Solids (TSS), 
Chemical Oxygen Demand (COD) and Biological 
Oxygen Demand (BOD), environmental 
temperature, pH, Mixed Liquor Suspended 
Solids (MLSS) concentration in aerated lagoon, 
nitrogen and phosphorus were used in the network 
for a year. The results showed that Feed Forward 
Back Propagation (FFBP) Neural Network with a 
correlation coefficient of 0.9 can estimate the return 
sludge in this treatment plant [9]. 

Neelakantan et al. (2014) used artificial neural 
networks to predict the qualitative factors of output 
wastewater of industrial/urban treatment plants in 

the United States. In this study, multilayer 
perceptron (MLP-7) artificial neural network, 
which is the most common neural network 
structure, was employed. They used the 
characteristics of sewage pH, COD and BOD in the 
neural network input in order to predict pH, COD 
and BOD in the wastewater. Their results showed 
good efficiency of the used neural network with 
minimum absolute percentage errors (MAPEs) of 4, 
11 and 7 for pH, COD and BOD, respectively [10]. 

Steel industry is one of the main consumers of 
water and Khuzestan Steel Plant, due to its 
geographical location, has diverse and abundant 
water consumptions. In a process where sewage is 
collected and reused in the best way possible, 
efficiency has a special role in all the stages and 
can play a significant role in sustainable 
development of the country. This research develops 
and presents a new approach based on DEA models 
to evaluate the performance of wastewater 
treatment plant of Khuzestan Steel Company by 
which in addition to evaluating the current 
efficiency of the performance of treatment plant in 
removal of the pollutants, predictions can be made 
of the quality of the output wastewater in the future. 
In this research, it is tried to use neural networks, 
DEA and a combination of the two (Neuro/DEA) to 
measure the technical efficiency of the industrial 
treatment plant of Khuzestan Steel Company 
(2009-2014). After calculation of efficiency, the 
obtained results are compared with the 
conventional DEA results, because given the 
number of inputs and outputs, basic DEA models 
cannot rank the units. The rest of the article is 
arranged as follows. Section two contains an 
overview of the principles of DEA and section 
three briefly introduces neural networks. Section 
four describes the used method and structure of 
Neuro/DEA, and in section five the data are 
analyzed. Finally, section six includes conclusion 
and recommendations for future research. 

RESEARCH METHOD 

Studied area 
Khuzestan Steel Company treatment plant 

With an area of 3.8 square kilometers, 
Khuzestan Steel Company is located on the 10th 
kilometer of Ahwaz-Imam Khomeini Port road. 
Khuzestan Steel Company wastewater treatment 
plant was established in 2006 and began operation 
in 2008. Wastewater treatment plant was 
constructed next to the south wing of the factory. 
The current capacity of the wastewater treatment 
plant is 3000 m3/h and in the future, it can be 
increased to 5715 m3/h. The wastewater produced 



K. Rahbari et al.: Evaluating the performance of decision-making units using hybrid neural network model for predicting …  

457 

by various units of Khuzestan Steel Complex enters 
the main canal through two (eastern-southern) 
canals. 

This treatment plant uses physical/chemical 
treatment methods in several stages during the 
operation (such as increasing polyelectrolyte and 
alum and directing the wastewater to settling basins 
in order to reduce suspended materials, etc.). The 
effluent is discharged directly to Maleh River by 
considering environmental standards and 
eventually, enters Shadegan international wetland 
and some of it is employed to irrigate the 
company’s green area. (Khuzestan Steel Company 
Public Relations Department, 2012) 

Due to the high volume of this wastewater, 
discharging it to the environment without 
observance of control measures can cause 
considerable damage to the environment. In recent 
decades, many legal regulations and restrictions on 
the methods of treatment and disposal of industrial 
wastewater to the environment have been 
established. Therefore, to solve the problem of 
wastewater, environmental experts have proposed 
two general ideas: reuse and final disposal.  

The treatment process of this plant is shown in 
Figure 1.  

Sampling and Analysis methods 
In this research, the data from raw sewage and 

output wastewater of Khuzestan Steel Company 
industrial wastewater treatment plant were studied. 

Since for modeling data with a high degree of 
accuracy and richness in the studied period are 
required, parameters and quality indicators were 
used that create an output for an input (2009-2014). 
Thus, Oil, COD, TSS and pH factors were selected. 
Raw sewage and output wastewater were sampled 
to measure and monitor the above-mentioned 
parameters and based on the book Standard 
Methods for the Examination of Water and 
Wastewater, input sewage samples were kept in 
polyethylene and glass containers on which the 
date, time and place of sampling, as well as the 
water temperature at the time of sampling had been 
written and these containers were immediately 
transferred to the laboratory of Khuzestan Steel 
Company where tests were performed on the 
parameters (Table 1). To analyze the output 
wastewater, online monitoring systems were used, 
the specifications of which are given in the 
equipment and devices section. 

Equipment and devices: 
To analyze the output wastewater, online 

monitoring devices were used, the specifications of 
which are given in the following: HACH-LANGE 
FP 360 sc was used to measure Oil and G, HACH-
LANGE UVAS Plus was adopted to measure COD, 
HACH-LANGE SOLITAX sc was employed to 
measure TSS and HACH-LANGE 1200-S/sc100 
was used to measure pH. 
 

 
Fig. 1. Schematic of the process of Khuzestan Steel Company industrial wastewater treatment plant 

Table 1. Methods of conducting the examinations (Standard methods for the examination of water and wastewater) 
Number Parameter Used method Method number  

1 pH*1 Electrometric method Section 4- p. 86 B. .M  4500ـ 

2 Total suspended 
solids*2 

Total suspended solids dried at 103-105 

CC *4 Section 2- p. 57 .D 2540 

3 Chemical oxygen 
demand*3 Reading COD Section 5- p. 13 .B .5220 

4 Oil Oil&G –Ben Marie Section 5- p. 35 .B .5220 
*1- Method of calculating pH: using pH Meter Metrohm type made in Switzerland.   
*2- Method of calculating TSS: using vacuum pump.  
*3- Method of calculating COD: kept for 2 h at a temperature of 150oC in a DRB200 reactor (HACH Company) and read by DR5000 

(HACH Company). 
*4- Cubic centimeter 

Filter Press  

Treated 
wastewater 

(Effluent) 

Primary coagulation and 
flocculation    

 

DAF Secondary coagulation and 
flocculation    

Clarifier Chlorination  Raw 
wastewater 
(Influent)  
 

Sludge  

Acid  Alum  Alum  Acid  Chlorine Gas 

Filter cake  

Sludge  
 

Water  

Chlorine Gas  
Polyelectrolyte Polyelectrolyte 



K. Rahbari et al.: Evaluating the performance of decision-making units using hybrid neural network model for predicting …  

458 

Table 2. Inputs and outputs of the model 

Input  Parameter  Output  Parameter  
I1 Oil O1 Oil 
I2 COD O2 COD 
I3 TSS O3 TSS 
I4 pH O4 pH 

 
Other devices that were used in the 

examinations were Memmert oven and incubator, 
Sartorius GM 502 digital scale with an accuracy of 
0.00001. The chemicals used were products of 
Merck Company, Germany. It should be noted that 
all laboratory operations were carried out in the 
environmental laboratory of Khuzestan Steel 
Company and all the used devices belonged to this 
center. 

Stages of the research 

This research is conducted in four stages: 
Stage one: Data collection; 
Stage two: Reviewing, selecting and collecting 

data on wastewater and effluent quality index, 
according to the past years’ statistics; 

Stage three: Sampling and testing parameters 
and quality indices in the input wastewater and 
effluent from the treatment plant; 

Stage four: Data analysis and modeling. 

Steps in the analysis of performance and 
determining the efficiency of the treatment system: 

First step: Collecting the data related to Decision 
Making Units (DMUs) input/output: 

In the study of real systems, to calculate the 
efficiency, the first step is to determine the inputs 
and outputs of each DMU so that they reflect the 
efficiency. In analyzing the efficiency of treatment 
plants, determining inputs and outputs is 
particularly important, because each DMU or time 
period has numerous inputs and outputs and 
considering a lot of them or ignoring them will 
cause some problems. After determining the inputs 
and outputs of each DMU, to compare and measure 
the efficiency of DMUs, the data related to each 
DMU were collected. 

Each year, 24 samples (2 samples per month) 
are taken for the 4 input and output parameters (Oil, 
COD, TSS, pH) and it could be stated that each 
year we had 24 DMUs and over a six-year research 
period, a total of 144 DMUs are calculated (Table 
2). 

Second step: After collecting the data, the 
efficiency of all DMUs is calculated using the CCR 
model. In this research, the data related to all 
DMUs from 2009 to 2014 (each year includes 24 
DMUs, where DMU-1 represents August and 

DMU-24 represents July) are used for the input 
(Oil, COD, TSS, pH) and output (Oil, COD, TSS, 
pH) parameters. (Similar input and output 
parameters) 

Third step: The data required for training the 
artificial neural network are obtained from the 
results of the DEA-CCR model. 

Fourth step: In this stage, the artificial neural 
network (ANN) is trained using the data selected in 
the previous step. 

Fifth step: The efficiency of the performance of 
the industrial wastewater treatment plant of 
Khuzestan Steel Company is predicted using 
artificial neural networks (ANNs). 

Data Envelopment Analysis (DEA)-(DEA-CCR 
model): 

Data Envelopment Analysis (DEA) is a method 
adopted to measure the relative efficiency of 
decision making units (DMUs). In DEA, the criteria 
are not weighed by the decision maker and this is 
done by the model in a way that each DMU 
achieves its highest level of efficiency. A DMU is 
an institution which turns the data into outputs. 
DMUs are units that perform similar types of tasks 
and share the same goals and ideals. DMUs which 
are used in DEA must be homogeneous and have 
the same kind of data and outputs [11].  

Efficiency is defined as the ratio of the output to 
input. When there are multiple inputs and outputs, 
efficiency is defined as the ratio of weighed total 
outputs to weighed total inputs. If the values of the 
inputs and outputs are known, efficiency is simply 
calculated as follows (Equation 1): 

where v is the input value and u is the output 
value of the ith unit. But the difficulty is in 
determining the value of inputs and outputs. If the 
units under evaluation are manufacturing units, 
evaluating or pricing the inputs and outputs is not 
difficult but if they are not manufacturing units, 
determining the real value of the inputs and outputs 
is difficult and perhaps impossible. Therefore, in 
the DEA method the value of the inputs and outputs 
is assumed variable and in order to calculate 
efficiency, the following fractional model was 

mimi

sisi
i xvxv

yuyu
TE

++
++

=
...
...

11

11

 (Eq.1) 



K. Rahbari et al.: Evaluating the performance of decision-making units using hybrid neural network model for predicting …  

459 

presented by Charnes, Cooper and Rhodes in 1978, 
which is known as CCR model. (Equation 2):  

(Eq.2) 0,

max

≥

≤
∑
∑

∑
∑

ir

i
iji

r
rjr

i
ipi

r
rpr

vust

c
xv

yu

xv

yu

 
where c is an arbitrary constant which is usually 

assumed to be 1. In fact, the above model considers 
all possible weights for the inputs and outputs of 
the pth unit and finds weights for which the 
objective function will be maximized. Due to the 
constraints of the problem, maximum objective 
function value can be c. If the pth unit is inefficient 
compared to other units, in the process of 
maximizing the objective function, constraints 
related to efficient units in the set of constraints 
first reach the value of c and force the pth unit to 
reach a level lower than c. However, if the pth unit 
is efficient, the objective function reaches the value 
of c is without destroying the feasibility of the 
constraints. [12] 

It should be noted that the CCR model described 
above is fractional and in practice, its linear type is 

used. In the following, some of the most widely 
used models of DEA are described. (Equation 3) 

Above models are all input models; that is, they 
determine the efficiency frontier in a way that the 
input is minimized to the extent that the output is 
not reduced. A similar model with an output nature 
can also be written. Output models determine the 